
 1265 EAST FORT UNION BOULEVARD, SUITE 200 • SALT LAKE CITY, UTAH 84047 • P. 801.233.2500 • F. 801.233.2501 
pw://Carollo/Documents/Client/UT/Logan/8621A00/Deliverables/2015 Master Plan Update./CITY OF LOGAN.docx 

 

CITY OF LOGAN 
 

WASTEWATER TREATMENT FINAL MASTER PLAN 
2015 

 
FINAL DRAFT 
October 2015 

  

 



October 7, 2015  i 
Client\UT\Logan\8621A00\Deliverables\Logan Master Plan.docx 

CITY OF LOGAN 
 

WASTEWATER TREATMENT FINAL MASTER PLAN 2015 
 

TABLE OF CONTENTS 
 
 
 Page No. 
 

Chapter 1 ........................................................................................................................... 1-1 

1.1 INTRODUCTION .................................................................................................... 1-1 
[...]
the nitrates to nitrogen gas, which is released into the atmosphere. The initial anaerobic zone 
promotes the release and subsequent uptake of phosphorus by the bacteria. The following 
graphic shows a schematic of the 3 stage Bardenpho process.  

 

 

Clarifiers are used to remove and return the bacteria to the bioreactor. Tertiary filters will be 
provided to ensure that the total phosphorus limit is achieved. Tertiary filters provide the following 
benefits: 

• Filters remove biological solids that are not captured in the clarifiers. Since the biological 
solids contain elevated phosphorous concentrations, removal of these solids is critical. 
Biological solids from a 3 Stage Bardenpho process can contain up to 15 percent 
phosphorus. Typical solids discharge (TSS) from a secondary clarifier is up to 10 mg/L. 
Without filtration, this would result in a total phosphorus discharge of 1.5 mg/L plus any 
orthophosphorus that was not removed. Therefore, filtration is critical to meeting the 
proposed phosphorus limit. 

• Filtration improves the disinfection process by removing solids that can mask bacteria and 
viruses. Providing tertiary filtration will significantly reduce the cost of disinfection. 

• Phosphorus removal could be achieved by adding alum or ferric chloride to the clarifiers. 
However, this results in recycling chemical to the biological phosphorus removal process, 

3 Stage Bardenpho Process Schematic 



 

October 7, 2015  2-5 
Client\UT\Logan\8621A00\Deliverables\Logan Master Plan.docx 

which will inhibit the biological removal of phosphorus. This results in a significant amount 
of chemical solids in the bioreactor which can reduce the effectiveness of nitrification 
(ammonia removal), resulting in higher effluent ammonia concentrations. If chemical 
addition is necessary for polishing, it should ideally be added as a tertiary process before 
the filters. 

2.4.3 Alternative 3 – Algae Treatment 

Preliminary research by Utah State University has shown great potential for algae to utilize 
soluble phosphorus and nitrogen concentrations within the wastewater. Three major areas of 
research are being conducted at a new research center (Sustainable Waste-to-Bioproducts 
Engineering Center (SWBEC)), a joint effort between Utah State University and the Logan City 
Environmental Department: 1) looking at optimally growing algae; 2) harvesting the algae from 
the treated wastewater; and 3) utilizing the algae to produce valuable biofuels and bioproducts to 
minimize the cost and operation of the system as well as make the system environmentally 
sustainable. (For additional information about SWBEC research, see “Sustainable 
Waste-to-Bioproducts Engineering Center Logan Lagoons Research Summary” in the Appendix). 

Algae growth research efforts have included monitoring the current lagoon system over an 
extended period and testing the growth of algae in suspension and attached growth systems. 
The suspended growth research on open pond algae raceways has included bench (25 L), pilot 
(535 L), and large pilot (75,700 L) systems. Extensive research has been conducted on nutrient 
utilization and operation at each of these scales. The attached growth system, called the rotating 
algal biofilm reactor (RABR), is a unique system which has been developed through SWBEC and 
shows significant potential (see photo on the following page). The RABR has demonstrated the 
capability of growing algae at higher concentrations, which means higher phosphorus and 
nitrogen removal rates, is capable of being easily implemented into the current wastewater 
treatment facility, and utilizes a very inexpensive harvesting system. It has also been researched 
and demonstrated at scale; bench (8 L), pilot (535 L), and large pilot (10,700 L), with a full-scale 
system being designed and constructed for use starting June, 2012. Currently the most favorable 
system being looked at is placement of the RABR systems within several of the treatment cells at 
the wastewater treatment facility. The flow of water would be directed into channels within these 
treatment cells providing efficient flow through the system. The algae produced on the RABR 
systems would be harvested and used to produce biofuels and bioproducts, or algae could be 
blended with food processing wastes and digested for biogas to be used as an alternative energy 
source (See Appendix, “Summary of Anaerobic Digestion of Algae and Algae Comingled With 
Food Processing Wastes”, prepared by Conly Hansen, May 9, 2012). The treated water would 
continue through the treatment plant and pass through a DAF system to remove any remaining 
algae or other suspended solids. 

Logan City, working with Utah State University, has demonstrated that algae can be used to 
remove nitrogen and phosphorus from wastewater down to low levels. However, the main 
limitation for using algae is that algae growth is severely limited in the wintertime. 



 

October 7, 2015  2-6 
Client\UT\Logan\8621A00\Deliverables\Logan Master Plan.docx 

 

 

 

 

 

 

 

 

There are two commercial systems that market systems to use algae for nutrient removal. One 
manufacturer uses a suspended growth algae process, and the other manufacturer uses a fixed 
growth algae process. Both manufacturers use greenhouses to enclose the process and maintain 
acceptable temperatures in the winter season. Because of the large area of the greenhouses 
required and high cost of equipment, this alternative is fairly expensive. 

2.4.4 Alternative 4 – Conventional Activated Sludge with Nutrient Removal 

Conventional activated sludge systems with nutrient removal are similar to the 3 Stage 
Bardenpho Bioreactor process. The main difference with the conventional activated sludge is that 
the aeration volume is reduced, and primary clarifiers are provided to reduce the loading to the 
aeration basins. 

Anaerobic digestion is typically provided to stabilize the waste solids from the primary clarifiers 
and aeration basins. 

2.4.5 Alternative 5 – No Action 

The no action alternative assumes that the existing lagoons would continue to be used for BOD, 
suspended solids, and ammonia removal. Chemical phosphorus with filtration removal would be 
provided to meet the proposed phosphorus limit. 

As can be seen in the data presented in Chapter 1, there are times of the year that the existing 
lagoons do not meet the ammonia limit. Currently the wetland provides additional treatment for 
ammonia removal. The goal is to meet all treatment requirements at the discharge from the 
treatment facilities so that the wetlands are no longer required. To meet this goal, treatment 
would have to be provided to phase out the use of the lagoons. 

In addition, the existing lagoons have high-suspended solids during certain times of the year. Use 
of the lagoons in place of another biological treatment process would require more filters to 
handle the increased solids loading. 

Rotating Algal Biofilm 
Reactor (RABR) designed 
by SWBEC is currently 
being tested at the Logan 
lagoon facility. 
 



 

October 7, 2015  2-7 
Client\UT\Logan\8621A00\Deliverables\Logan Master Plan.docx 

2.4.6 Anticipated Effluent quality of Alternatives 

Alternatives 2, 3, and 4 are all assumed to have similar effluent quality and would meet the new 
ammonia and phosphorus permit limits. It is anticipated that Alternative 1 would not meet the new 
ammonia limit in the wintertime, as pilot test data shows times when effluent ammonia is in the 
3-10 mg/L range. Alternative 5 (No Action Alternative) would result in failure to meet the new 
ammonia and phosphorus limits. 

2.5 COMMON PROJECT ELEMENTS 

The City’s WWTF currently consists of influent flow measurement, headworks, and a series of 
lagoons that are utilized for treatment followed by a chlorine contact basin and effluent outfall 
canal. New treatment facilities will be implemented that require a number of common project 
elements as well as evaluation of secondary (biological) treatment alternatives. All the common 
project elements will apply regardless of the secondary (biological) treatment alternative 
selected.  

The common project elements include the following: 

• Headworks Improvements 

• Grit Removal Facility 

• Disinfection Facility 

• Dewatering 

2.5.1 Headworks Improvements 

The City’s existing headworks is a block building that was constructed in the late 1980s. The 
facility was designed with three influent channels that utilize two Meunier mechanical, front-
cleaning screens that remove debris and discharge on to a single belt conveyor that discharges 
to an interior dumpster. The age of the equipment has resulted in increased maintenance and 
difficulty in obtaining spare parts. As such, the City desires to replace the existing mechanical 
screens. If feasible, the City may use the existing belt conveyor with two new mechanical screens 
and screenings conveyance. The project elements for the headworks improvements entail the 
following: 

• Replace the existing mechanical screens 

• Install new isolation stainless steel slide gates as needed 

• Replace the manual bar screen with new mechanical screen 

• HVAC improvements as needed 

• New headworks facility with fine screen and grit removal 

2.5.2 Hydraulic Considerations 

The existing Parshall flume located upstream of the headworks facilities as well as the influent 
channels through the headworks building to the pond inlet structure are rated for 19 mgd average 
daily flow and an ultimate design flow of 37.1 mgd (JMM drawing G-6, 12/87) and this is sufficient 



 

October 7, 2015  2-8 
Client\UT\Logan\8621A00\Deliverables\Logan Master Plan.docx 

for the design flows defined in Chapter 1 through the year 2040. Wet weather flow equalization to 
mitigate wet weather peak hour flows will be provided using existing lagoon cells A1 and A2 to 
store peak flows which will then be returned to the plant for treatment. 

2.5.3 Design Criteria 
The proposed design criteria for the new headworks are presented in Table 2.4.  
 

Table 2.4 Headworks Improvements Design Criteria 
Wastewater Treatment Final Master Plan 2015 
City of Logan 

 Parameter 2040 Design Criteria 

 Mechanical Screen Type Mechanical Bar 

 Total Peak Flow, mgd  24 

 Quantity (Duty + Standby) 3 (2+1) 

 Peak Flow per screen, mgd (1) 12 

 Nominal Screen Spacing, inches 1/4 

 Clean Screen Headloss at Peak flow, inches 12 

Notes: 

 (1)   Assume existing lagoons will be used to equalize wet weather maximum day flows. 

2.5.4 Grit Removal Facility 

The City’s wastewater treatment facility (WWTF) was not designed with a means of grit removal. 
Because grit removal is an important part of minimizing abrasion and clogging of downstream 
mechanical equipment, a mechanically-induced vortex grit removal facility with associated grit 
classifier and grit pumps is proposed that will be provided upstream of the influent pump station. 

A mechanically induced vortex system utilizes a rotating turbine inside a circular tank to control 
the velocity inside the circular chamber. The turbine impeller is located at the center of the 
chamber and above the grit collection hopper. Rotation of the impeller suspends lighter organic 
material and allows heavier grit to settle. A sloped, conical bottom is recommended to minimize 
grit accumulation.  
 
Top-mounted, vacuum-primed pumps are proposed to pump grit to inclined grit classifiers 
equipped with washwater to remove organic material. The washed grit will be discharged to a 
dumpster for disposal. 

Benefits of the mechanically induced vortex grit removal systems are that the headloss is minimal 
and that multiple reputable equipment manufacturers offer these systems. 

2.5.4.1 Hydraulic Considerations 

The typical headloss through a mechanically induced vortex grit removal process is less than six 
inches, which will be accounted for in the design of the influent pump station. 



 

October 7, 2015  2-9 
Client\UT\Logan\8621A00\Deliverables\Logan Master Plan.docx 

2.5.4.2 Design Criteria 

The proposed design criteria for the grit removal facilities are presented in Table 2.5. 
 

Table 2.5 Grit Removal Facility Design Criteria 
Wastewater Treatment Final Master Plan 2015 
City of Logan 

 Parameter 2040 Design Criteria 

 Grit Removal  

 Type Mechanically-induced vortex 

 Total Peak Flow, mgd (1) 24 

 Quantity (Duty + Standby) 3 (2+1) 

 Peak Flow per unit, mgd 12 

 Nominal Tank Diameter, ft 12 

 Max Headloss at Peak Flow, inches 6 

 Nominal Motor HP, each 1.0 

   

 Grit Classifiers  

 Type Inclined Conveyor 

 Quantity (Duty + Standby) 3 (2+1) 

 Capacity per unit, CY/hr 1.5 

 Nominal Motor HP, each 0.5 

   

 Grit Pumps  

 Type Top-mounted, vacuum-primed 

 Quantity (Duty+Standby) 3 (2+1) 

 Design Flow Each, gpm 100 

 Design TDH, ft 24 

 Nominal Motor HP, each 1.0 

Notes: 

(1) Peak Day Value assumed with peak-hour flows shed to lagoons. 

2.5.5 Influent Pump Station 

All of the treatment options will require influent pumping to provide sufficient head to 
accommodate headloss through the treatment system. The influent pumps would be located in a 
wet well after the headworks to minimize wear and plugging by removing rags and grit prior to 
pumping. 

2.5.6 Solids Dewatering 

Waste digested solids can be dewatered by using sludge drying beds or by various mechanical 
dewatering processes, such as centrifuges, belt presses, or screw presses. 



 

October 7, 2015  2-10 
Client\UT\Logan\8621A00\Deliverables\Logan Master Plan.docx 

The estimated capital cost of dewatering alternatives is shown in Table 2.6 
 

Table 2.6 Solids Dewatering Alternatives 
Wastewater Treatment Final Master Plan 2015 
City of Logan 

Alternative Estimated Capital Cost 

Drying Beds $9,422,000 

Mechanical Dewatering $6,441,000 

Based on the large area of concrete drying beds that would be required and the potential for 
odors, mechanical dewatering would be more economical and would be recommended. 

2.5.7 Disinfection 

Disinfection will be a required common element of all treatment alternatives. Disinfection is 
currently accomplished using chlorine gas. Effluent from the last lagoon treatment cell is dosed 
with chlorine and conveyed to the chlorine contact basin. The existing chlorination facilities will be 
33 years old when the new treatment facility is started up. The existing facilities have lived their 
useful life and need to be replaced. The new disinfection facilities could be accomplished with 
chlorine or UV disinfection. If chlorine is used, current safety codes will need to be met including 
providing a chlorine scrubber to handle potential chlorine gas leaks. Total chlorine residual permit 
limits can also be a concern for chlorine facilities, and dechlorination facilities are often required. 

UV disinfection is a popular alternative to chlorine disinfection and is effective at inactivating 
pathogens. The UV lamps require electrical power but have a safety advantage over chlorine 
gas. Many plants are switching to UV disinfection. A lifecycle comparison between the 
disinfection alternatives of chlorine disinfection and UV disinfection is presented in Table 2.7. The 
UV system is the lower cost disinfection alternative. UV disinfection is also a safer alternative as 
the dangers associated with transport, storage, and, handling of chlorine gas, are eliminated. 
 

Table 2.7 Disinfection Cost Comparison Chlorine vs. UV 
Wastewater Treatment Final Master Plan 2015 
City of Logan 

 

 Parameter Chlorine UV 

 Capital Costs $1,800,000 $1,037,000 

 Annual O&M  $110,000 $130,000 

 Lifecycle Cost(1) $3.3 M $2.8 M 

 Notes: 

(1)    Lifecyle costs based on 20 years and 4% interest.

Based on the results of the lifecycle cost presented above, UV is recommended as the preferred 
method of disinfection for the upgrade project.  
 



 

October 7, 2015  3-1 
Client\UT\Logan\8621A00\Deliverables\Logan Master Plan.docx 

 
Chapter 3 

EVALUATION OF ALTERNATIVES 

3.1 INTRODUCTION 
In this section, the treatment alternatives described in Chapter 2 are evaluated using both 
economic and non-economic criteria. Results from this evaluation will determine the preferred 
treatment alternative. 

3.2 ECONOMIC EVALUATION 
Detailed cost estimates for each alternative have been developed including capital and O&M 
costs. A summary of the costs are given in this chapter. A copy of the detailed cost estimates is 
included in Appendix E. 

3.2.1 Alternative 1 – Bio-Domes with Tertiary Treatment 

Major construction elements of this alternative include the following: 

• Sitework for the tertiary treatment facilities. 

• New equipment for the existing headworks. 

• 18,000 Bio-Domes, 8 million LF of air hose, lagoon cover, blower building and air piping. 

• Deep bed sand filters and chemical storage and feed facilities for tertiary denitrification. 

• Electrical building and emergency generator. 

• Tertiary filters and chemical addition facilities for chemical phosphorus removal. 

• Solids dewatering facilities. 

• Operations building. 

The cost estimate for this alternative is summarized in Table 3.1. 

3.2.2 Alternative 2 – 3 Stage Bardenpho Bioreactor  

The 3 Stage Bardenpho Bioreactor process would include the following: 

• Sitework for new treatment facilities, including earthwork, yard piping, grading, paving and 
landscaping. 

• Construction of a new headworks and grit removal facility. 

• Construction of a new influent pump station. 

• Six Bioreactors, each with anaerobic, anoxic, and aerobic zones to allow for biological 
nitrogen and phosphorus removal. 

• Six secondary clarifiers with Return Activated Sludge (RAS) pump station. 

• Tertiary filters and UV disinfection. 

• Solids dewatering facilities. 

• Operations building. 

The cost estimate for this alternative is summarized in Table 3.2.  



 

October 7, 2015  3-2 
Client\UT\Logan\8621A00\Deliverables\Logan Master Plan.docx 

 

Table 3.1 Cost Estimate for Alternative 1 – Bio-Domes with Tertiary 
Treatment and Dewatering 
Wastewater Treatment Final Master Plan 2015 
City of Logan 

Item Total 

Mobilization/Sitework  $10,500,000 

Headworks  $ 720,000 

Bio-Domes  $93,916,000 

Tertiary Nitrogen Removal  $12,640,000 

Electrical/SCADA  $12,286,000 

Tertiary P Removal/Disinfection Building  $16,743,000 

Solids Processing  $ 3,940,000 

Operations Building  $ 1,750,000 

Subtotal 

     (Contingency (25%) 

     Escalation to Construction Mid-point 

Estimated Total Construction Cost (2016 Dollars) 

     Engineering, Legal & Admin 

Estimated Total Project Cost (2016 Dollars) 

$ 152,495,000 

$  38,124,000 

 $  9,150,000 

 $ 199,769,000 

 $ 27,968,000 

 $227,737,000 
 

Operations & Maintenance Cost Estimate 

Labor 

Benefits 

Tools/Supplies 

Utilities 

Chemicals 

Laboratory 

Subtotal 

Misc Items (10%) 

Total Estimated New O&M Cost 

     Existing O&M Cost 

     Existing Debt Service 

Total Estimated Annual O&M Cost 

 $ 615,000 

 $ 369,000 

 $ 120,000 

 $ 278,000 

 $ 1,500,000 

 $ 300,000 

 $ 3,182,000 

 $ 318,000 

 $ 3,500,000 

 $ 1,750,000 

 $ 700,000 

 $ 5,950,000 

Annual Lifecycle Cost (capital cost annualized for 20 years at 3%)  $21,258,000 

 



 

October 7, 2015  3-3 
Client\UT\Logan\8621A00\Deliverables\Logan Master Plan.docx 

3.2.3 Alternative 3 – Algae Treatment 

The major construction elements of the alternative are as follows: 

• Sitework for algae treatment basins. 

• Algae treatment basins, green houses, and treatment equipment. 

• Electrical building and emergency generator. 

• filtration and disinfection. 

• solids dewatering. 

• Operations building. 

The estimated cost of this alternative is presented in Table 3.3.  

AlgEvolve is another algae process that was evaluated. However, it is estimated that this 
alternative would be more expensive due to the membrane filters that are used for algae 
separation. The RABR system under development by SWBEC is also a possible algae treatment 
[...]
 8/25/11 – 11/17/11 Page 1 of 14 

 
 

Clari-DAF® System 
Dissolved Air Flotation Pilot Report 

 

Logan, Utah 
Logan Waste Water Treatment Plant 
August 25th 2011 ~ November 17th 2011 

 

 
Operator:  Ryan Santelli 

 
Author:  Ryan Santelli 

Scott Ross 
 

Client:  Logan WWTP 
 

Engineer:  Carollo Engineering 



 
2

 
Table of Contents 

 
1. EXECUTIVE SUMMARY………………………………………………………………….. 3 
2. OBJECTIVES………………………………………………………………………………… 4 
3. METHODOLOGY…………………………………………………………………………… 4 
4. RESULTS…………………………………………………………………………………….. 5 
 
 4.1.  RAW WATER QUALITY…………………………………………………………………. 5 
 4.2.  DISSOLVED AIR FLOTATION RESULTS…………..………………………………….. 7 
  4.2.1.  Clari-DAF System Coagulation…………………………………………………….. 7 
  4.2.2.  Clari-DAF System Loading Rate Optimization…………………………………….. 8 
  4.2.3.  Clari-DAF System Parameters………………………………………………………8 
  4.2.4.  Clari-DAF System Turbidity Removal……………………………………...……….9 
  4.2.5.  Clari-DAF System Total Phosphorus Removal…………..………………...……….11 
  4.2.6.  Clari-DAF System Total Kjeldahl Nitrogen Removal…………………………...….11 
  4.2.7.  Clari-DAF System Total Suspended Solids Removal……………….……...……….12 
  4.2.8. Clari-DAF System Sludge……………………………………………...…………….13 
   
  
  
5.       CONCLUSIONS………………………………………………………………………..…….…..14 
6.       RECOMMENDATIONS……………………………………………………………….………..14   
        

List of Figures 
 

FIGURE 1. LOGAN LAGOONS…………..…………………………………………………….. 5 
FIGURE 2. RAW WATER TURBIDITY DURING THE PILOT STUDY…………………….. 6 
FIGURE 3. RAW WATER PH DURING THE PILOT STUDY………….…………………….. 6 
FIGURE 4. RAW WATER TEMPERATURE DURING THE PILOT STUDY….……………. 7 
FIGURE 5. RAW AND CLARI-DAF SYSTEM EFFLUENT TURBIDITY Study Duration…....9 
FIGURE 6. RAW AND CLARI-DAF SYSTEM EFFLUENT TURBIDITY 9/11-9/29………… 9 
FIGURE 7. RAW AND CLARI-DAF SYSTEM EFFLUENT TURBIDITY 10/13-10/25……… 10 
FIGURE 8. RAW AND CLARI-DAF SYSTEM EFFLUENT TURBIDITY 11/9-11/17………. 10 
FIGURE 9. RAW AND CLARI-DAF SYSTEM EFFLUENT TOTAL PHOSPHORUS….……. 11 
FIGURE 10. RAW AND CLARI-DAF SYSTEM EFFLUENT TOTAL KJELDAHL NITROGEN 

……………………………………………………………………………………….. 11 
FIGURE 11. RAW AND CLARI-DAF SYSTEM EFFLUENT TOTAL SUSPENDED SOLIDS. 12 
FIGURE 12. CLARI-DAF SYSTEM SLUDGE BLANKET AND SKIMMER…..….………..…. 13 
 
TABLE 1. RAW WATER QUALITY DURING THE PILOT STUDY…….………………….. 6 
TABLE 2. LOADING RATE OPTIMIZATION……………………..…….…………………… 8 
TABLE 3. CLARI-DAF SYSTEM OPERATIONAL PARAMETERS AT 4 GPM/FT2 ………..8 
TABLE 4. CLARI-DAF SYSTEM RECOMMENDED DESIGN LOADING RATES………... 14 
 



 
3

1.   Executive Summary 
 
In August 2011, Xylem, Inc. was invited to Logan, Utah to perform a 20 day Dissolved 
Air Flotation (DAF) pilot study at the Logan Waste Water Treatment Plant.  The 
objective of the study was to evaluate the performance of the Leopold Clari-DAF system 
on the Logan lagoons, and propose a more efficient clarification system to replace the 
existing process for phosphorus and algae removal. 
 
During the months of August - October, there is a period when the Logan Lagoons 
experience a large Algae bloom.  The Clari-DAF system’s onboard raw water 
Turbidimeter measured up to 50 NTU and the raw water Turbidimeter was on average 
around 23 NTU.   The Leopold Clari-DAF system is currently being evaluated as a 
clarification process to the existing plant.  The Clari-DAF system was selected for the 
high loading rate/small footprint necessitated by site conditions, and the system’s ability 
to operate very efficiently with various source water qualities.  
 
On August 23, 2011, the Leopold Clari-DAF system pilot trailer was delivered and set up 
at the Logan Lagoons.  The raw water line consisted of roughly 150 feet of 2-inch PVC 
suction hose that fed directly into the Clari-DAF system pilot trailer.  After the influent 
water went through the clarification process, the DAF clarified water was fed to a 
discharge hose back into the Lagoons. 
 
Throughout the study period, online monitoring of raw water, Clari-DAF system effluent, 
pH, flow, and temperature were data logged.  In addition, routine samples were collected 
for total Kjeldahl nitrogen (TKN), total suspended solids (TSS), and total phosphorous 
removal. 
 
The results from the study were less effective when dosing the Aluminum Sulfate. The 
ferric chloride provided much better removals. The Clari-DAF system performed 
extremely well when optimized at a loading rate of 4 gpm/ft2 It was decided that the 
Leopold Clari-DAF system loading rate of 4 gpm/ft2, with a recycle rate of between 15 
and 20 percent, and the total flocculation mixing time of 18-22 minutes produced the 
highest quality system effluent with an average turbidity of 10.1 NTU when dosing the 
Aluminum Sulfate and 3.89 NTU when dosing the Ferric Chloride. 
 
The results obtained during the study confirm that the Clari-DAF system is an effective 
pretreatment solution for this water source and will produce a high quality effluent.   
 



 
4

2.       Objectives 
 
The objectives for the Clari-DAF system pilot study were established to meet the needs 
of the plant.  Also, design criteria were gathered for Xylem, Inc. and Carollo Engineers 
throughout the study.  The study’s objectives are outlined below: 
  
 
• Perform with the best Phosphorus and Algae removal 
 
• Evaluate the Clari-DAF system performance at various loading rates. 
 
• Enable Xylem, Inc. to validate the operation of the Clari-DAF system. 
 
3. Methodology 
 
On August 26th, the Leopold Clari-DAF system pilot trailer was set up at the Logan 
Wastewater Treatment Plant.  The source water was fed through roughly 150 feet of 2-
inch PVC suction hose that fed directly into the Clari-DAF system pilot trailer before any 
chemical addition.      
      
The pilot plant is configured with a rapid mix tank followed by two consecutive 
flocculation cells with hydrofoil style mixers, an automatic chain and flight skimmer, and 
a level controlled recycle/air saturation system.  The Clari-DAF system trailer is also 
equipped with two one–square foot, fully automated filters.  Both of these filters use 
Leopold’s I.M.S.® Cap plus Universal® Type S® Underdrain to support the media.  
These filters were not utilized during the study.   
 
All instruments were calibrated on power-up, which included chemical feed pumps, 
turbidimeters, and pH probes.  Hach pH 4, 7, and 10 buffer solutions were used to 
calibrate the pH probes, and Hach 20 NTU formazine solution was made up from stock 
for calibration of the turbidimeters.  A Hach Ice-Pic 1 NTU standardized head unit was 
used to confirm accuracy. 
 
Online data logging included raw and Clari-DAF system effluent turbidity, pH, and 
temperature.  Online data logging also included the onboard filter’s turbidity, loss of 
head, and flow.   
 
 
 



 
5

4. Results 
 
The results that the pilot study produced were excellent.  The Clari-DAF system operated 
in an automatic mode with the pilot staff monitoring water quality parameters and 
making system changes required by the protocol.  A summary of the optimized system 
results while treating the Lagoon water source and a full analysis of the pilot study is 
given in the subsequent sections of the report.  
 
4.1. Raw Water Quality 
 

 
Figure 1.   Logan Lagoons 

 
 
 
 



 
6

Table 1.  Raw Water Quality During the Pilot Study. 
Raw Water Quality           

Parameter Average Min Max 
Turbidity (NTU) 23.4 14.9 49.8 
pH 9.6 8.6 9.8 
Temperature (°F) 60.5 40.2 73.9 

 
 

Influent Turbidtiy 

0

5

10

15

20

25

30

35

40

45

50

9/10 9/20 9/30 10/10 10/20 10/30 11/9 11/19

Tu
rb

id
ity

 (N
TU

)

 
Figure 2.  Raw Water Turbidity During the Pilot Study. * 
 

Influent pH

0

2

4

6

8

10

12

14

9/10 9/20 9/30 10/10 10/20 10/30 11/9 11/19

 
Figure 3.  Raw Water pH During the Pilot Study. * 
 

 



 
7

Influent Temperature

30

35

40

45

50

55

60

65

70

75

80

9/10 9/20 9/30 10/10 10/20 10/30 11/9 11/19

Te
m

pe
ra

tu
re

 (F
)

 
Figure 4.  Raw Water Temperature During the Pilot Study. * 
 
* Note: Some spikes and discontinuities in the online data were caused by instrument 
cleaning and periods of shutdown. 
 
4.2 Dissolved Air Flotation Results 
 
The results of the Clari-DAF system pilot were excellent.  Various system loading rates 
and coagulation chemistries were tested with great success.  The results presented in the 
following sections clearly demonstrate the effectiveness of the Clari-DAF system to 
maintain a high level of finished water quality.  
 
4.2.1. Clari-DAF System Coagulation 
 
The choice of coagulant can play a critical role in the performance of any clarification 
process.  The Clari-DAF system is a chemical based clarification system and the proper 
chemical addition is essential for optimal treatment.   
The Clari-DAF system was tested with Aluminum Sulfate (alum) at dosages of 40-65 
mg/L.  Ferric chloride was dosed from 20-45 mg/L. T-Floc, a polyacrylamide was used in 
combination with alum and ferric chloride at dosages of 15-20 mg/L.  
The best turbidity and phosphorus reduction were seen with ferric chloride.   
 
 
 



 
8

4.2.2. Loading Rate Optimization. 
Loading rate is a critical factor in designing a clarification system because it directly 
affects the full-scale plant’s footprint and performance.  During the study, the pilot unit 
was evaluated at Clari-DAF system loading rates between 4 and 8 gpm/ft2 with varying 
flocculation mixing times.  
 
Results can be seen below in Table 2.  The recommended Clari-DAF system loading rate 
for both treatment schemes is 4 gpm/ft2. 
 
Table 2.  Loading Rate Optimization. 

Clari-DAF Loading Rate 
(gpm/ft2 TBA) 

Clari-DAF Avg 
Turbidity 

(NTU) 

Clari-DAF Avg 
Particles 

(> 2 um/mL) 
4 1.560 11209 
6 2.530 12601 
8 3.544 13578 

 
4.2.3. Clari-DAF System Parameters  
 
Due to time restrictions on the pilot study, all of the Clari-DAF system’s parameters were 
not able to be optimized.  Therefore, proven standard Clari-DAF system parameters were 
used and provided great results.  Below in Table 3, all of the additional operation 
parameters can be seen. 
  
Table 3.  Clari-DAF System Operational Parameters at 4 gpm/ft2 TBA. 

Parameter Value 
Total Flocculation Time (min) 18-25 
Recycle (% total flow) 15-30 
Saturator Pressure (psi) 80 

 



 
9

4.2.4. Clari-DAF System Turbidity Removal 
 
Figure 5 presents the turbidity removal performance of the Clari-DAF system for the 
entire test period.  Figure 6 present the turbidity removal for 9/11-9/29/2011. The Clari-
DAF was started with alum only. Later it was run with ferric chloride. Figure 7 present 
the turbidity removal for 10/13-10/25/2011. The Clari-DAF was run with ferric chloride 
and T-Floc for this period. The average turbidity reduction was 80%. Figure 8 presents 
the turbidity removal for 11/9-11/17/2011 when the Clari-DAF system was optimized 
with alum and T-Floc.  

 

0

5

10

15

20

25

30

35

40

45

50

9/10 9/17 9/24 10/1 10/8 10/15 10/22 10/29 11/5 11/12 11/19

Tu
rb

id
ity

 (N
TU

)

Influent Turbidtiy Clari-DAF Turbidity
 

Figure 5.  Raw Water and Clari-DAF System Effluent Turbidity. * 

0

5

10

15

20

25

30

35

40

45

50

9/11 9/13 9/15 9/17 9/19 9/21 9/23 9/25 9/27 9/29

Tu
rb

id
ity

 (N
TU

)

Influent Turbidtiy Clari-DAF Turbidity

Reduced 
Loading Rate 
to 4 gpm/ft2

Ferric 
Chloride at 
8 gpm/ft2

Alum at 6 
gpm/ft2

 
Figure 6.  Raw Water and Clari-DAF System Effluent Turbidity 9/11-29/2011. * 



 
10

0

5

10

15

20

25

30

35

40

45

50

10/13 10/14 10/15 10/16 10/17 10/18 10/19 10/20 10/21 10/22 10/23 10/24 10/25

Tu
rb

id
ity

 (N
TU

)

Influent Turbidtiy Clari-DAF Turbidity
 

Figure 7.  Raw Water and Clari-DAF System Effluent Turbidity Ferric Chloride 4 
gpm/ft2 10/13-25/2011. * 
 

0

5

10

15

20

25

30

35

40

45

50

11/9 11/10 11/11 11/12 11/13 11/14 11/15 11/16 11/17 11/18

Tu
rb

id
ity

 (N
TU

)

Influent Turbidtiy Clari-DAF Turbidity
 

Figure 8.  Raw Water and Clari-DAF System Effluent Turbidity Alum 4 gpm/ft2 
11/9-17/2011. * 
 
* Note: Some spikes and discontinuities in the online data were caused by instrument 
cleaning and periods of brief shutdown for routine maintenance and holidays. 



 
11

4.2.5. Clari-DAF System Total Phosphorus Removal 
 
The Clari-DAF removed and average of 56.8% of the Total Phosphorus with alum, and 
89.3% with ferric chloride. The results are shown in Figure 9. 

Total Phosphorus

0

0.5

1

1.5

2

2.5

3

9/4 9/11 9/18 9/25 10/2 10/9 10/16 10/23 10/30 11/6 11/13

(m
g/

L)

0%

10%

20%

30%

40%

50%

60%

70%

80%

90%

100%

Raw Clari-DAF Percent reduction

Ferric Chloride AlumAlum

 
  Figure 9.  Raw Water and Clari-DAF System Effluent Total Phosphorus. 
 
4.2.6. Clari-DAF System Total Kjeldahl Nitrogen Removal 
 
The Clari-DAF removed and average of 18.4% of the Total Kjeldahl Nitrogen with alum, 
and 35.9% with ferric chloride. The results are shown in Figure 10. 

Total Kjeldahl Nitrogen

0

5

10

15

20

25

9/4 9/11 9/18 9/25 10/2 10/9 10/16 10/23 10/30 11/6 11/13

(m
g/

L)

0%

5%

10%

15%

20%

25%

30%

35%

40%

45%

50%

Raw Clari-DAF Percent reduction

Alum Ferric Chloride Alum

 
Figure 10.  Raw Water and Clari-DAF System Effluent Total Kjeldahl Nitrogen. 



 
12

4.2.7. Clari-DAF System Total Suspended Solids Removal  
 
The Clari-DAF removed and average of 30% of the Total Suspended Solids with alum, 
and 63.5% with ferric chloride. The results are shown in Figure 11. 

Total Suspended Solids 

0

10

20

30

40

50

60

9/4 9/11 9/18 9/25 10/2 10/9 10/16 10/23 10/30 11/6 11/13

(m
g/

L)

0%

10%

20%

30%

40%

50%

60%

70%

80%

Raw Clari-DAF Percent reduction

Alum Ferric Chloride Alum

 
Figure 11.  Raw Water and Clari-DAF System Effluent Total Suspended Solids. 
 



 
13

4.2.8.  Clari-DAF System Sludge   
 
The sludge created by the Clari-DAF system floats to the surface of the tank where it 
builds up into a sludge blanket, often called “float”.  This is kept on the surface until it 
becomes necessary to remove it.  The pilot plant uses a chain and flight type mechanical 
skimmer to pull the float over a curved beach for removal.   

 
 
Figure 12.  Clari-DAF System Sludge Blanket and Skimmer. 
 

 
 



 
14

5. Conclusions 
 
A study conducted from August 2011 thru November 2011, using the Clari-DAF system 
(dissolved air flotation) proved to be very effective on the Logan Lagoon water source for 
the removal of Algae and Phosphorus.  The data presented illustrates the performance 
capability of Leopold’s Clari-DAF system.  All of the goals of the test were completed 
and treatment objectives were obtained. 
 
While evaluating chemistries for the Clari-DAF system for conventional filtration 
pretreatment, two coagulants were tested during the first twenty days of the study; 
Aluminum Sulfate and Ferric Chloride.  While alum did not yield acceptable results, the 
Ferric provided great results.  After the twenty day test period the consulting engineers 
decided to add a T-Floc flocculent for a ten day study with both coagulants individually.  
Again the Alum did not perform nearly as well as the Ferric did but it is hard to tell if the 
T-floc had any effect on the results. 
 
Tests were completed comparing Clari-DAF system loading rates from 4 to 8gpm/ft2, 
based on total basin area.  The Clari-DAF system’s effluent water quality suffered 
slightly from 4 – 8 gpm/ft2 even though the effluent turbidity stayed essentially the same.  
The recommended loading rate for the Clari-DAF system is 4 gpm/ft2. 
 
The total treatment scheme of Clari-DAF system is flexible and capable of consistently 
producing excellent finished water quality regardless of the variable raw water quality it 
was required to treat.  The Clari-DAF system was able to withstand brief raw turbidity 
spikes up to 50+ NTU while still maintaining high quality effluent.   When optimized the 
Clari-DAF system averaged 80% removal of turbidity and 89% of phosphorus.  
 
6.    Recommendations 
 

• Based on pilot data, the Clari-DAF system should be designed to operate at the 